


XI'AN VEDACHEMICAL CO.,LTD.
CERTIFICATE OF ANALYSIS

No.C160708

Report Date:08/07/2016

NAME OF PRODUCT	Piperidine hydrochloride		
BATCH NO.	160708	SAMPLING DATE	08/07/2016
MANUFACTURING DATE	08/07/2016	PACKING	25kg/ Package
EXPIRE DATE	07/07/2018	QUANTITY	1000kg
TESTING SPECIFICATION	Enterprise Standard		
ITEM TESTED	STANDARD	RESULTS	
Appearance	White or almost white, crystalline powder;	Complies	
Melting range.	245°C~251°C	247.1°C~247.7°C	
Loss on drying	≤1.0%	0.26%	
Residue on Ignition	≤0.1%	0.07%	
Heavy metals	Not more than 10 ppm	Complies	
Content	≥99.0%	99.86%	
The material complies with respect to Enterprise Standard.			
TESTED BY	WANGJIE	CHECKED BY	ZHANGXIAOMING
		APPROVED BY	DINGLIFANG